
CHRONICLING PROCESS INDUSTRY INNOVATIONS SINCE 1966 VOL.56 | ISSUE 5 | MAY 2021

www.jasubhaimedia.com

http://www.jasubhaimedia.com


Praj is executing one of the largest ZLD projects on turnkey
basis for IOCL , Dumad which will save 4.7 MLD water

Zero Liquid
Discharge
solutions

Leader in

Sustainability of the world through circular economy has always been the
driving force for Praj to offer innovative advanced process solutions

End to end solutions provider for WTP/ ETP/ 
ETP recycling / evaporator based ZLD solutions

Praj Industries Limited : “Praj Tower” 274 & 275/2, Bhumkar Chowk, Hinjewadi Road, Hinjewadi,
Pune 411057, India | Phone: +91-20-71802000 / 22941000 | Fax: 020-22941299 | Info@praj.net
[...]
digital versions offer specific advantages and I wish that both 
will be continued. In the current pandemic the digital publication 
is of great value since it facilitates uninterrupted access to the 
magazine. Privately I benefit as well from timely and profound 
information by having subscribed to printed and electronic 
media.”

“Today on world Environment day (5th June) while I am 
sharing my feedback with Jasubhai Media team, I applaud this 
initiative of you going paperless for your magazine Chemical 
Engineering World. We have come a long way in terms of 
our technological development and its high time we started 
leveraging it to minimize the harsh impact that has been caused 
on our environment. Congratulation for your current shift from 
publishing print editions to digital magazines and setting a great 
example for rest to follow.”

“The CEW has always been a very rich and fresh source of 
Information for me for quite a few years now. Though a hard 
copy has its own aura to it, I am confident that as we make this 
habit shift arising out of the current pandemic scenario you will 
achieve the same exquisite result in this digital version. ”

Dr Dietmar Hueglin 

Director, BASF Innovation Campus Mumbai

Suresh Kalra 
VP & Managing Director, SI Group-India Pvt. Ltd.

Dr. Valmik Dhakane 
General Manager, R&D Astec Life Sciences Ltd. 

http://www.jasubhaimedia.com


45

TESTIMONIALS
Chemical Engineering World

May 2021www.jasubhaimedia.com

Ashwani Mehra 

Director – Sunlac Paints Ltd

“In my view given the circumstances and need to limit contact with 
anything not very essential it is an excellent idea to switch to Digital 
magazine. It will help the reader to remain safe and go through the 
magazine at his own leisure.”

“I have gone through the Chemical Engineering World (CEW) 
March edition. My compliments on transforming and keeping 
the publication going in such challenging times. Digital 
transformation and its relevance in all facets of chemicals 
manufacturing, safety, data management, IOT, marketing and its 
channels of distribution cannot be overemphasised. Good to it 
was the focus of your edition.”

Jatin Aggarwal 
Director, Bansal Trading Company

“We applaud Jasubhai Media for taking this initiative to create a digital 
edition of Chemical Engineering World ! Over the years CEW has become 
a synonym for process industry information, trends and prospects. CEW 
has been a platform for all type of business association. The digital version 
matches the high standard set by the print version and would go a long 
way in enabling the industry at such critical times. We are proud of our 
association and look forward to contributing in next editions with our 
thermal processing technology, capability and expertise. Wishing all safe 
and health working and overcoming the pandemic with stable business. ”

V Gokul Das
Chairman and Managing Director 
HRS Process Systems Ltd.



46

COVER STORY
Chemical Engineering World

www.jasubhaimedia.comMay 2021

he pattern of growing water 
demand driven by increasing 
population, urbanization & 
industrialization is alarming 

and leading towards water scarcity. In this 
scenario, it is critical to start managing the 
wastewater and the first step towards this 
would be to call it ‘used water’ irrespective 
of whether it is generated from domestic 
or industrial use. Taking cognizance from 
this trend, Chemical Engineering World 
focuses this edition on ‘Future Trends & 
Technologies for Municipal & Industrial 
Wastewater Treatment’. 

Notable industry leaders share their 
methodologies and implementation of 

Future Trends & Technologies for Municipal & 
Industrial Wastewater Treatment

treating the effluent at the manufacturing 
facilities and tackling the looming water 
crisis while abiding by strict environmental 
norms.

The Cover Story explores further the plant 
capacity and products at manufactured 
units and various parameters of quantity 
and quality of generated effluent. They 
also share the company’s smart initiatives 
taken to manage water & wastewater 
management, the latest technologies 
deployed at the facility, how it helps 
reducing COD & BOD levels and improve 
water recovery from the effluent.  

T

http://www.jasubhaimedia.com


47

COVER STORY
Chemical Engineering World

www.jasubhaimedia.com May 2021

Non- compliance: Not an Option in  
Wastewater Treatment

Sudhir Shrivastava 
(Retd. IAS), Chairman, Maharashtra  
Pollution Control Board Govt. of Maharashtra

I

Video Link: https://youtu.be/p9bUU8ls6AE

Sudhir Shrivastava (Retd IAS), Chairman,  MPCB appreciated the stance of National 
Green Tribunal to come down heavily on polluters , shared insights into the how NGT 
was working very closely with CPCB to drive the regulators and industries towards 
compliance.

“Compliance is absolutely to be followed and non-compliance is not an option. The fines 
that are being levied are very significant. Even if one goes to the Honorable Supreme 
Court, very little relief is available and even if one pays some of the fine, the polluter 
cannot stay operational unless it becomes compliant.” 

http://www.jasubhaimedia.com
https://youtu.be/p9bUU8ls6AE


48

COVER STORY
Chemical Engineering World

www.jasubhaimedia.comMay 2021

‘Time has come that we stop using the word 
wastewater but call it used water’

Dr Prashant Gargava 
Member Secretary, Central Pollution Control Board 
Ministry of Environment, Forest and Climate Change
Government of India

Video Link: https://youtu.be/2e-TT-icNuc

Dr. Prashant Gargava, Member Secretary, CPCB, Ministry of Environment, Forest & 
Climate Change, expressed the pattern of growing water demand driven by increasing 
population, urbanization & industrialization is alarming & leading towards water scarcity. 

“Water availability in 1951 which was about 5100 per m3 came down to 1820 per m3 in 
2021 and projections is it will further drop down to 1000 m3 by 2025 which makes it a 
scarce resource,” he said.  In this scenario it is critical to start managing the wastewater 
and the first step towards this would be to call it ‘used water’ irrespective of whether it is 
generated from domestic or industrial use.”

https://youtu.be/2e-TT-icNuc
http://www.jasubhaimedia.com


49

COVER STORY
Chemical Engineering World

www.jasubhaimedia.com May 2021

Innovation and Trends: Water Recycling & 
Pollution Control Solutions 

Dr Y B Sontakke 	
Joint Director - Water, Maharashtra Pollution Control Board
Govt. of Maharashtra 

Video Link: https://youtu.be/DLoNFOVLLGk

Dr Y B Sontakke, Joint Director Water , Maharashtra Pollution Control Board, delved 
into the existing treatments- Biological processes, Physicochemical processes & Hybrid 
processes that are used for water reuse and added that technology would play a 
pivotal role.

He also envisages using the STP sludge to produce power to meet the power requirement 
of STP. Rashtriya Chemicals & Fertilizers (RCF) is recycling 27 MLD of raw sewage which 
has helped reduce the burden on raw water and the water can be recycled number of 
times.

https://youtu.be/DLoNFOVLLGk


50

COVER STORY
Chemical Engineering World

www.jasubhaimedia.comMay 2021

he major challenge faced by 
the unit was water scarcity 
and ‘No Consent’ to discharge 
complex effluent so Ion 

Exchange recommended ‘Integrated 
Water management with Zero Liquid 
Discharge System’.  

For integrated water management 
with Zero Liquid Discharge (ZLD), Ion 

Integrated Water Management & Zero Liquid 
Discharge for Synthetic Yarn Producer

Ajay Popat
President
Ion Exchange (India) Ltd.

Exchange has built a raw water treatment 
plant with advanced clarification and 
filtration process as pre-treatment to 
a state-of-the-art, completely skid-
mounted Indion Swift Demineralization 
system. To meet the integrated water 
management projects’ requirement of 
high purity demineralised water, low 
footprint and completion of the project in 
minimal time, Indion Swift Demineralizer 

Ion Exchange (India) Limited a leading company in the field of water 
& environment management was chosen by India’s largest producers 
of polyester fibre and synthetic yarn, to build an integrated total water 
management facility for its largest Polyester Filament Yarn (PFY) unit. 
This was based on the successful installation and start-up of two 
previous wastewater treatment facilities for this company.

T

http://www.jasubhaimedia.com


51

COVER STORY
Chemical Engineering World

www.jasubhaimedia.com May 2021

which operates on the principal of 
short cycle-rapid regeneration with 
simultaneous regeneration of cation 
and anion unit also helped in producing 
near-neutral effluent thus minimizing the 
volume and cost of effluent treatment. 
The unit which is completely automated 
consistently produces mixed bed quality 
water.

The state-of-the-art effluent treatment 
process comprises of high rate MBBR 
system (Indion FMR) followed by a high 
recovery Ultrafiltration and Reverse 
Osmosis system. The ultimate recovery 
of >95% for the ZLD Effluent Treatment 
Plant (ETP) was achieved through Indion 
Multi-Effect Evaporator system as the 
terminal unit of the ZLD process. Further, 
to meet a very challenging project 
completion schedule, the construction 
time was reduced significantly by 

constructing all water holding tanks using 
glass-reinforced steel bolted tanks.

For utility water management in this 
integrated project, Ion Exchange supplied 
the Indion Auto Valveless Gravity Filter 
(AVGF) that requires minimal power, 
chemicals, footprint and operator 
attention while producing consistent 
water quality required for the cooling 
water circuits.

With the completion of the integrated 
water management project for India’s 
largest Synthetic Yarn producer, Ion 
Exchange has helped them once again 
achieve its objective of integrated water 
management and Zero  
Liquid Discharge.

(L) INDION Zero Liquid Discharge, (R ) INDION Swift Demineralizers

http://www.jasubhaimedia.com


52

COVER STORY
Chemical Engineering World

www.jasubhaimedia.comMay 2021

stablished in year 1992, IG 
Petrochemicals is the largest 
manufactures of Phthalic 
Anhydride Phthalic Anhydride, 

Maleic Anhydride7&Benzoic Acid. Recently 
IGPL has upgraded the effluent treatment 
system in order to maximize water recycle 
and minimize the effluent discharge to 
CETP & achieved the effluent discharge of 
220 cmd max from 689 cmd.

Highlights Of Upgradation 

•	 Reverse osmosis system

Upgrading The Effluent Treatment System

JK Saboo
Executive Director
IG Petrochemicals Ltd

•	 Multiple effect evaporator & Agitated 
thin film dryer

•	 High COD Alkaline streams 
neutralization & evaporation

•	 Primary secondary & tertiary 
treatment was upgraded by replacing 
trickling filter, aeration tank (using 
diffused aeration system) & other 
equipment.

While designing the upgradation, provision 
has been made for taking care of any 
further expansion and also to maximize 
further recycle by addition of some 
balancing equipment.

IG Petrochemical enhancing its  effluent treatment system to attain 
the discharge of 220 cmd max from 689 cmd through their course of 
designing, upgrading ,challenges, is shared by JK Saboo, the Executive 
Director of the company.

E

http://www.jasubhaimedia.com


53

COVER STORY
Chemical Engineering World

www.jasubhaimedia.com May 2021

•	 Utilization of excess low  
pressure waste.

•	 The total design capacity of entire ETP 
is 791 m3/day

•	 The capital cost incurred is Rs 25 
crores.

The COD of incoming effluent is <5000 
mg/lit . With the redesign of Trickling 
filter and aeration tank (using the 
diffused aeration), the efficiency of COD 
degradation has increased & outgoing 
COD has come down from earlier 200mg/
li to 100 mg/lit.

The biggest challenge in upgrading 
system to recycle the effluent is capital 
cost, energy cost (Power &steam). Use of 
waste steam and use of in house power 
generation made it possible.

 As the time passes the industry will have 
to find out ono option than to conserve 
water and reduce effluent loads. In a 
step towards this we have tried to design 
system for future upgradation. 

RO Plant

Trickling Filter

http://www.jasubhaimedia.com


54

FEATURES
Chemical Engineering World

May 2021 www.jasubhaimedia.com

Mist Evaporation System For Zero Liquid 
Discharge: An Environment Friendly 
Solution For Liquid Waste Disposal

e all know that Industrialization 
is very much essential for our 
economy and growth of the 
society. However, it is also 
necessary to keep balance 

of nature & maintain a pollution-free 
environment. Hence, A few years ago, 
Government of India declared Zero Liquid 
Discharge Policy for process industries. 
This means that any process industry, 
which is using water as its auxiliary must 
consume or reuse the water in its process. 
Any form of liquid which can pollute 
our rivers/water source should not be 
discharged outside the premises.

 This mandate forced the process 
industries to use the conventionally known 

Zero Liquid Discharge Technologies, which 
use large Multiple Effect Evaporators that 
consume high amount of steam/ coal. 
Their capital expenditure is also very high 
& at the same time their OPEX is also 
enormously high. So it was not possible 
for the small/medium sized industries to 
adopt this technology. Many industries still 
throw the dirty effluent water/ RO reject to 
open water sources/rivers thus polluting 
precious water or harm aqueous life.

Hence it was necessary to find a 
technology which will be affordable to all 
size of industries and environment friendly. 

MREPL is glad to announce that they 
have developed Mist Evaporation System 

W

Makarand A. Chitale, the Director (Technical) of Mist Ressonance Engineering, 

explains the essence of Mist Evaporation System technology,  and how MREPL 

has executed a system to adopt Zero Liquid Discharge Policy to safeguard nature.

http://www.jasubhaimedia.com


55

FEATURES
Chemical Engineering World

May 2021www.jasubhaimedia.com

(Natural evaporator) for Zero Liquid 
Discharge of RO Reject / Effluent, which 
use minimum utilities like steam/coal/
electricity. Effluent/RO reject is naturally 
evaporated by their unique patented 
technology of Mist creation with or 
without help of waste heat available in 
the plant. This helps the industry to adopt 
this system at minimal OPEX compared 
to conventional system & even its first 
investment is about 50% or less in 
comparison to MEE.

In the year 2016, MREPL received the 
prestigious “G. S. PARKHE INDUSTRIAL 
MERIT AWARD” given by MCCIA for 
Innovation in Entrepreneurship. The Award 
was received for our Technology of Mist 
Creation & its application in Zero Liquid 
Discharge of RO Reject / Effluent. 

Since then the system has been 
successfully implemented at many process 
industries.

Technology of Mist  
Evaporation System 

Mist Evaporation System is a high 
efficiency system, which works on our Mist 
Cooling Technology which induces water 
to intensive atomization i.e. water particles 
are subdivided to around 5 microns. The 
atomized particles shoot out of MIST-
CREATOR NOZZLES at immense speed 
and rise to a height of 6 meters above the 

nozzles. 

This ensures extensively large surface area 
for a longer interval and at high velocity 
providing a mist formation. Surface 
evaporation is very fast, faster than the 
time needed to reach equilibrium. This 
ensures faster evaporation of water and 
the effluent water starts concentrating.

It is very important to note here that, this 
evaporation is carried out inside a closed 
chamber in most cases & hence pure 
water vapor goes away from top through 
Mist Eliminators thus achieving Zero 
Liquid Discharge. 

Mist creator nozzles operate with a choke-
less design as mist formation is achieved 
when water comes out in whirling motion 
through its bore of size more than 16 mm 
in diameter. Hence, MES can easily handle 